50 SXS 2014 <2014><US><F6075N4>
MASK, FENDERS
11187

Pos Part Number Description Additional Text Quantity
1 4520800700028 START NUMBER PLATE 1.00
2 4520802200030 BRAKE HOSE GUIDE 1.00
3* 0017060206 SCREW F. PLASTIC K60X20AL SW6 1.00
4 0024060106 HH COLLAR SCREW M6X10 TX30 1.00
5 0025060106 HH collar screw M6x10 TX30 1.00
6 45208007050 RETAINING PLATE F. NUMBER PL. 1.00
7 4520801000004 FENDER 50 SX 09 1.00
8 0024060156 HH collar screw M6x15 TX30 ONLY USA 4.00
9 45208013000X4 REAR PART 1.00
10 45007040050 Past mount quick lock 1.00




11 0981350163 SHEET MET.SCR.DIN7981- 3,5X16 2.00
12 54808020000 SPACER BUSHING 03 SX, MXC 2.00
13 0025060206 HH collar screw M6x20 TX30 4.00
14 45206010000 SPLASH PROTECT. 50 SX 2009 1.00
15 72210079000 BUCKET 2.00
16 50213161000 COLLAR BUSHING 2.00
99 45206010010 SPLASH PROTECTOR KIT 50 SX 0.00

* = New part




